Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5260 Antl 14.68 8.33 5.68
NVNT a 5280 Antl 14.68 8.33 5.68
NVNT a 5320 Antl 14.7 8.33 5.68
NVNT n20 5260 Antl 34.76 4.59 1.84
NVNT n20 5280 Antl 34.76 4.59 1.84
NVNT n20 5320 Antl 34.76 4.59 1.84
NVNT n40 5270 Antl 33.98 4.69 1.9
NVNT n40 5310 Antl 33.94 4.69 1.91
NVNT ac20 5260 Antl 314 5.03 2.15
NVNT ac20 5280 Antl 31.31 5.04 2.15
NVNT ac20 5320 Antl 31.25 5.05 2.16
NVNT ac40 5270 Antl 28.57 5.44 2.45
NVNT ac40 5310 Antl 28.57 5.44 2.45
NVNT ac80 5290 Antl 27.14 5.66 2.63
NVNT ax20 5260 Antl 22 6.58 3.47
NVNT ax20 5280 Antl 21.94 6.59 3.48
NVNT ax20 5320 Antl 21.97 6.58 3.47
NVNT ax40 5270 Antl 22.03 6.57 3.48
NVNT ax40 5310 Antl 22.02 6.57 3.47
NVNT ax80 5290 Antl 21.24 6.73 3.64
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5260 Antl 0.58 8.33 8.91 24 Pass
NVNT a 5280 Antl 0.77 8.33 9.1 24 Pass
NVNT a 5320 Antl -1.86 8.33 6.47 24 Pass
NVNT n20 5260 Antl 3.85 4.59 8.44 24 Pass
NVNT n20 5280 Antl 3.98 4.59 8.57 24 Pass
NVNT n20 5320 Antl 3.24 4.59 7.83 24 Pass
NVNT n40 5270 Antl 4.24 4.69 8.93 24 Pass
NVNT n40 5310 Antl 2.3 4.69 6.99 24 Pass
NVNT ac20 5260 Antl 1.72 5.03 6.75 24 Pass
NVNT ac20 5280 Antl 0.65 5.04 5.69 24 Pass
NVNT ac20 5320 Antl 1.4 5.05 6.45 24 Pass
NVNT ac40 5270 Antl 2.18 5.44 7.62 24 Pass
NVNT ac40 5310 Antl 1.29 5.44 6.73 24 Pass
NVNT ac80 5290 Antl 1.47 5.66 7.13 24 Pass
NVNT ax20 5260 Antl 0.72 6.58 7.3 24 Pass
NVNT ax20 5280 Antl 0.91 6.59 7.5 24 Pass
NVNT ax20 5320 Antl -0.16 6.58 6.42 24 Pass
NVNT ax40 5270 Antl 0.48 6.57 7.05 24 Pass
NVNT ax40 5310 Antl -0.25 6.57 6.32 24 Pass
NVNT ax80 5290 Antl 0.23 6.73 6.96 24 Pass
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. Keysight Spectrum Analyzer - Channel Power
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[12:04:25 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
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Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

0.58 dBm /20 MHz

Center Freq
5.260000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-72.43 dBm /Hz

STATUS.

Power NVNT a 5260MHz Antl

. Keysight Spectrum Analyzer - Channel Power
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#IFGain:Low
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Ref Offset 2.69 dB
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Center 5.28 GHz
#Res BW 1 MHz

Channel Power

0.77 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.24 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5280MHz Antl
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. Keysight Spectrum Analyzer - Channel Power
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Center Freq
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CF Step
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Man
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Auto

Power Spectral Density

-74.87 dBm /Hz

STATUS.

Power NVNT a 5320MHz Antl

. Keysight Spectrum Analyzer - Channel Power
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#IFGain:Low
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Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power
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Center Freq
5.260000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.16 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5260MHz Antl
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. Keysight Spectrum Analyzer - Channel Power
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Auto Man
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STATUS.
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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#IFGain:Low

. Trig: Free Run
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Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

3.24 dBm /20 MHz

Center Freq
5.320000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.77 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5320MHz Antl
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF
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#IFGain:Low

-
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Avg|Hold: 100/100
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Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

4.24 dBm /40 MHz

Center Freq
5.270000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.78 dBm /Hz

STATUS.

Power NVNT n40 5270MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.310000000 GHz

#IFGain:Low

. Trig: Free Run

[10:21:35 AM May 23, 2024
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Avg|Hold: 100/100
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#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

2.30 dBm /40 MHz

Center Freq
5.310000000 GHz

#VBW 3 MHz

Power Spectral Density

-73.72 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5310MHz Antl
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. Keysight Spectrum Analyzer - Channel Power
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Center Freq 5.260000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB
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Radio Std: Nene

SENSE:PULSE] [
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Avg|Hold: 100/100
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Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

1.72 dBm 720 MHz

Center Freq
5.260000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.29 dBm /Hz

STATUS.

Power NVNT ac20 5260MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[12:38:28 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

0.65 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.36 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5280MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:45:58 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

1.40 dBm /20 MHz

Center Freq
5.320000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-71.61 dBm /Hz

STATUS.

Power NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.270000000 GHz

#IFGain:Low

. Trig: Free Run

[10:24:35 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

2.18 dBm /40 MHz

Center Freq
5.270000000 GHz

#VBW 3 MHz

Power Spectral Density

-73.84 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5270MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.310000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[10:27:20 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

1.29 dBm 40 MHz

Center Freq
5.310000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-74.73 dBm /Hz

STATUS.

Power NVNT ac40 5310MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.290000000 GHz

#IFGain:Low

. Trig: Free Run

[10:38:23 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.29 GHz
#Res BW 1 MHz

Channel Power

1.47 dBm /80 MHz

Center Freq
5.290000000 GHz

#VBW 3 MHz

Power Spectral Density

-77.56 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5290MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[12:48:08 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 1 MHz

Channel Power

0.72 dBm /20 MHz

Center Freq
5.260000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-72.29 dBm /Hz

STATUS.

Power NVNT ax20 5260MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[10:14:39 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 1 MHz

Channel Power

0.91 dBm /20 MHz

Center Freq
5.280000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.10 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5280MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[10:17:05 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 1 MHz

Channel Power

-0.16 dBm 20 MHz

Center Freq
5.320000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-73.17 dBm /Hz

STATUS.

Power NVNT ax20 5320MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.270000000 GHz

#IFGain:Low

. Trig: Free Run

[10:30:30 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 1 MHz

Channel Power

0.48 dBm /40 MHz

Center Freq
5.270000000 GHz

#VBW 3 MHz

Power Spectral Density

-75.54 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax40 5270MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.310000000 GHz

#IFGain:Low

-

Trig: Free Run
#Atten: 30 dB

[10:32:55 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 1 MHz

Channel Power

-0.25 dBm 40 MHz

Center Freq
5.310000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-76.27 dBm /Hz

STATUS.

Power NVNT ax40 5310MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.290000000 GHz

#IFGain:Low

. Trig: Free Run

[10:45:39 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.29 GHz
#Res BW 1 MHz

Channel Power

0.23 dBm /80 MHz

Center Freq
5.290000000 GHz

#VBW 3 MHz

Power Spectral Density

-78.80 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax80 5290MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5260 Antl 23.54 Pass
NVNT a 5280 Antl 23.099 Pass
NVNT a 5320 Antl 23.003 Pass
NVNT n20 5260 Antl 24.586 Pass
NVNT n20 5280 Antl 23.823 Pass
NVNT n20 5320 Antl 25.142 Pass
NVNT n40 5270 Antl 41.876 Pass
NVNT n40 5310 Antl 42.207 Pass
NVNT ac20 5260 Antl 24.3 Pass
NVNT ac20 5280 Antl 24.716 Pass
NVNT ac20 5320 Antl 24.516 Pass
NVNT ac40 5270 Antl 43.283 Pass
NVNT ac40 5310 Antl 42.63 Pass
NVNT ac80 5290 Antl 83.168 Pass
NVNT ax20 5260 Antl 23.846 Pass
NVNT ax20 5280 Antl 23.436 Pass
NVNT ax20 5320 Antl 25.078 Pass
NVNT ax40 5270 Antl 43.108 Pass
NVNT ax40 5310 Antl 41.759 Pass
NVNT ax80 5290 Antl 81.015 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[12:04:43 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.271689 GHz
-31.860 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 13.1 dBm

16.578 MHz

Transmit Freq Error
x dB Bandwidth

-80.494 kHz
23.54 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5260MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[12:10:51 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.539 MHz
-80.114 kHz
23.10 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.29147 GHz
-27.801 dBm

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5280MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[12:15:14 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.331412 GHZ
-28.735 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.3 dBm

Occupied Bandwidth
16.626 MHz
-89.297 kHz
23.00 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5320MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:19:27 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.260000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.272188 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.8 dBm

Occupied Bandwidth
17.884 MHz
-105.60 kHz
24.59 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5260MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[12:22:15 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 5.291842 GHz
-29.305 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 13.8 dBm

Occupied Bandwidth
17.851 MHz
-70.000 kHz
23.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5280MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:25:29 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.320000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.332478 GHz
-29.631 dBm

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.320000000 GHz

e

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.9 dBm

Occupied Bandwidth
17.865 MHz
-93.589 kHz
25.14 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5320MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.270000000 GHz

#IFGain:Low

-

[10:19:27 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.270000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 5.290893 GHZ
-31.814 dBm

Center Freq
5.270000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.27 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.0 dBm

Occupied Bandwidth
36.286 MHz
-44.311 kHz
41.88 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5270MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:21:53 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.310000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.310000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.331016 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.310000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.31 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 13.5 dBm

Occupied Bandwidth
36.270 MHz
-87.429 kHz
42.21 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5310MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[12:36:47 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.272028 GHz
-28.929 dBm

Center Freq
5.260000000 GHz

Lt

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.6 dBm

Occupied Bandwidth
17.897 MHz
-121.47 kHz
24.30 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5260MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:38:47 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.280000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.292257 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

T

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.3 dBm

Occupied Bandwidth
17.866 MHz
-101.02 kHz
24.72 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5280MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[12:46:17 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.332153 GHZ
-30.134 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 11.4 dBm

Occupied Bandwidth
17.910 MHz
-105.20 kHz
24.52 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5320MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:24:54 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.270000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.291542 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.270000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.27 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 12.7 dBm

Occupied Bandwidth
36.210 MHz
-99.043 kHz
43.28 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5270MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.310000000 GHz

#IFGain:Low

-

[10:27:38 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.310000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.331244 GHZ
-33.475 dBm

Center Freq
5.310000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.31 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 11.9 dBm

Occupied Bandwidth
36.213 MHz
-70.756 kHz
42.63 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac40 5310MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:38:42 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.290000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.331475 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.290000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.29 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 12.6 dBm

Occupied Bandwidth
75.688 MHz
-109.41 kHz
83.17 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac80 5290MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[12:48:27 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.271854 GHz
-41.048 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 12.6 dBm

Occupied Bandwidth
19.061 MHz
-68.823 kHz
23.85 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5260MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:14:57 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.280000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.291638 GHz
-28.843 dBm

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.3 dBm

Occupied Bandwidth
18.958 MHz
-80.345 kHz
23.44 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5280MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[10:17:23 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.332445 GHz
-32.059 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 11.6 dBm

Occupied Bandwidth
19.037 MHz
-93.526 kHz
25.08 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5320MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:30:49 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.270000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.270000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.291509 GHz
-30.616 dBm

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.270000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.27 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 12.9 dBm

Occupied Bandwidth
37.720 MHz
-45.334 kHz
43.11 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5270MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.310000000 GHz

#IFGain:Low

-

[10:33:14 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.310000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.330788 GHz
-30.300 dBm

Center Freq
5.310000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.31 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 11.8 dBm

Occupied Bandwidth
37.840 MHz
-91.636 kHz
41.76 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax40 5310MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:45:58 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.290000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.330436 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.290000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.29 GHz
#Res BW 300 kHz

CF Step
12.000000 MHz
Man

#VBW 1 MHz

Total Power 12.7 dBm

Occupied Bandwidth
77172 MHz
-71.752 kHz
81.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax80 5290MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5260 Antl 16.523
NVNT a 5280 Antl 16.415
NVNT a 5320 Antl 16.485
NVNT n20 5260 Antl 17.728
NVNT n20 5280 Antl 17.727
NVNT n20 5320 Antl 17.719
NVNT n40 5270 Antl 36.311
NVNT n40 5310 Antl 36.29
NVNT ac20 5260 Antl 17.767
NVNT ac20 5280 Antl 17.731
NVNT ac20 5320 Antl 17.702
NVNT ac40 5270 Antl 36.366
NVNT ac40 5310 Antl 36.342
NVNT ac80 5290 Antl 75.624
NVNT ax20 5260 Antl 18.961
NVNT ax20 5280 Antl 18.995
NVNT ax20 5320 Antl 18.986
NVNT ax40 5270 Antl 37.794
NVNT ax40 5310 Antl 37.825
NVNT ax80 5290 Antl 77.24




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[12:04:33 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.26 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.262427 GHz
-2.1628 dBm

Center Freq
5.260000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 13.2 dBm

16.523 MHz

Transmit Freq Error
x dB Bandwidth

-91.186 kHz
21.27 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5260MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.280000000 GHz

#IFGain:Low

. Trig: Free Run

[12:10:41 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.28 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.415 MHz
-89.162 kHz
20.25 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.278704 GHZ

Center Freq
5.280000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 13.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5280MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.320000000 GHz

#IFGain:Low

-

[12:15:05 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.320000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.321725 GHZ
-2.1688 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 12.5 dBm

Occupied Bandwidth
16.485 MHz
-94.978 kHz
21.83 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT a 5320MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:19:18 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.260000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.260000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.261173 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 13.9 dBm

Occupied Bandwidth
17.728 MHz
-75.910 kHz
23.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5260MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.280000000 GHz

#IFGain:Low

-

[12:22:05 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.280000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 6.281185 GHz
-2.2024 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 13.8 dBm

Occupied Bandwidth
17.727 MHz
-78.309 kHz
23.40 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5280MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:25:20 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.320000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.320000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.318689 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.320000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.32 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 13.1 dBm

Occupied Bandwidth
17.719 MHz
-82.814 kHz
23.07 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5320MHz Antl



Report No: SSP24040167-4E FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:19:17 AM May 23, 2024

Frequency

Center Freq 5.270000000 GHz Center Freq: 6.270000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

5.270000000 GHz

Center 5.27 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 13.9 dBm
36.311 MHz

Transmit Freq Error -60.918 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.21 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5270MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:21:44 AM May 23, 2024

Center Freq 5.310000000 GHz Center Freq: 6§.310000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.307642 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.310000000 GHz

Center 5.31 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 13.5 dBm
36.290 MHz

Transmit Freq Error -73.879 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.59 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5310MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[12:36:37 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 5.264008 GHZ
-3.0720 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 12.6 dBm

Occupied Bandwidth
17.767 MHz
-88.403 kHz
23.64 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5260MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[12:38:37 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.280000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.281197 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 12.4 dBm

Occupied Bandwidth
17.731 MHz
-82.622 kHz
22.70 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5280MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.320000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.320000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[12:46:07 AM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.702 MHz
-94.980 kHz
22.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.317414 GHZ
-4.4739 dBm

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.5 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.270000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.270000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:24:43 AM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.366 MHz
-117.25 kHz
43.08 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.266694 GHZ

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

12.6 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac40 5270MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.310000000 GHz

#IFGain:Low

-

[10:27:29 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.310000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 6.313714 GHZ
-3.4881 dBm

Center Freq
5.310000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.31 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 11.9 dBm

Occupied Bandwidth
36.342 MHz
-99.739 kHz
43.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5310MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:38:33 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.290000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.290000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 5.267596 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.290000000 GHz

Span 120 MHz
Sweep 1.333 ms|

Center 5.29 GHz
#Res BW 820 kHz

CF Step
12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 12.7 dBm

Occupied Bandwidth
75.624 MHz
-88.692 kHz
85.04 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac80 5290MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.260000000 GHz

#IFGain:Low

-

[12:48:17 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.260000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr1 5.25868 GHz
-2.8244 dBm

Center Freq
5.260000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.26 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 12.6 dBm

Occupied Bandwidth
18.961 MHz
-64.489 kHz
23.73 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5260MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[10:14:48 AM May 23, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.280000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.280000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.278914 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.280000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.28 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 12.3 dBm

Occupied Bandwidth
18.995 MHz
-72.526 kHz
22.96 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ax20 5280MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.320000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.320000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:17:14 AM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.32 GHz
#Res BW 200 kHz

Occupied Bandwidth
18.986 MHz
-92.213 kHz
23.35 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.317435 GHZ
-4.1144 dBm

Center Freq
5.320000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

11.6 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax20 5320MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.270000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.270000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:30:39 AM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.27 GHz
#Res BW 430 kHz

Occupied Bandwidth
37.794 MHz
-84.845 kHz
42.41 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 6.273792 GHZ

-1.5015 dBm

Center Freq
5.270000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

12.9 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax40 5270MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.310000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6§.310000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:33:05 AM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.31 GHz
#Res BW 430 kHz

Occupied Bandwidth
37.825 MHz
-109.20 kHz
42.78 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.304948 GHz
-2.6760 dBm

Center Freq
5.310000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz

12.1 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax40 5310MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.290000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.290000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:45:48 AM May 23, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.29 GHz
#Res BW 820 kHz

Occupied Bandwidth
77.240 MHz
-169.37 kHz
84.67 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.4 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.278468 GHz

-2.2957 dBm

Center Freq
5.290000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

12.7 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ax80 5290MHz Antl



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5260 Antl -7.19 8.33 1.14 11 Pass
NVNT a 5280 Antl -7.96 8.33 0.37 11 Pass
NVNT a 5320 Antl -8.06 8.33 0.27 11 Pass
NVNT n20 5260 Antl -5.38 4.59 -0.79 11 Pass
NVNT n20 5280 Antl -5.52 4.59 -0.93 11 Pass
NVNT n20 5320 Antl -6.27 4.59 -1.68 11 Pass
NVNT n40 5270 Antl -8.38 4.69 -3.69 11 Pass
NVNT n40 5310 Antl -9.3 4.69 -4.61 11 Pass
NVNT ac20 5260 Antl -7.2 5.03 -2.17 11 Pass
NVNT ac20 5280 Antl -7.17 5.04 -2.13 11 Pass
NVNT ac20 5320 Antl -8.55 5.05 -3.5 11 Pass
NVNT ac40 5270 Antl -10.98 5.44 -5.54 11 Pass
NVNT ac40 5310 Antl -11.37 5.44 -5.93 11 Pass
NVNT ac80 5290 Antl -13.46 5.66 -7.8 11 Pass
NVNT ax20 5260 Antl -7.83 6.58 -1.25 11 Pass
NVNT ax20 5280 Antl -7.82 6.59 -1.23 11 Pass
NVNT ax20 5320 Antl -9.61 6.58 -3.03 11 Pass
NVNT ax40 5270 Antl -11.02 6.57 -4.45 11 Pass
NVNT ax40 5310 Antl -11.73 6.57 -5.16 11 Pass
NVNT ax80 5290 Antl -14.49 6.73 -7.76 11 Pass




Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

. Keysight Spectrum Analyzer- Swept SA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

..“nh"u‘l‘m

o W
T
I

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.276000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5260MHz Antl

. Keysight Spectrum Analyzer - Swept 54

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

[12:11:00 AM May 23, 2024

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.295000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

PSD NVNT a 5280MHz Ant1



Report No: SSP24040167-4E

FCC ID: 2A4K9-T2

s Keysight Spectrum Analyzer - Swept SA
50 Q SENSE:PULSE
00000 GHz )
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FCC ID: 2A4K9-T2

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5260 Antl -47 -27 Pass
NVNT a 5320 Antl -46.75 -27 Pass
NVNT n20 5260 Antl -46.94 -27 Pass
NVNT n20 5320 Antl -45.03 -27 Pass
NVNT n40 5270 Antl -47.37 -27 Pass
NVNT n40 5310 Antl -34.73 -27 Pass
NVNT ac20 5260 Antl -47.18 -27 Pass
NVNT ac20 5320 Antl -46.25 -27 Pass
NVNT ac40 5270 Antl -43.63 -27 Pass
NVNT ac40 5310 Antl -43.77 -27 Pass
NVNT ac80 5290 Antl -40.1 -27 Pass
NVNT ax20 5260 Antl -46.53 -27 Pass
NVNT ax20 5320 Antl -46.96 -27 Pass
NVNT ax40 5270 Antl -47.33 -27 Pass
NVNT ax40 5310 Antl -44.11 -27 Pass
NVNT ax80 5290 Antl -37.78 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5260 Antl -34.57 -27 Pass
NVNT a 5280 Antl -34.44 -27 Pass
NVNT a 5320 Antl -34.47 -27 Pass
NVNT n20 5260 Antl -34.42 -27 Pass
NVNT n20 5280 Antl -34.38 -27 Pass
NVNT n20 5320 Antl -33.92 -27 Pass
NVNT n40 5270 Antl -34.79 -27 Pass
NVNT n40 5310 Antl -34.73 -27 Pass
NVNT ac20 5260 Antl -34.5 -27 Pass
NVNT ac20 5280 Antl -34.27 -27 Pass
NVNT ac20 5320 Antl -33.58 -27 Pass
NVNT ac40 5270 Antl -34.83 -27 Pass
NVNT ac40 5310 Antl -33.85 -27 Pass
NVNT ac80 5290 Antl -34.89 -27 Pass
NVNT ax20 5260 Antl -34.39 -27 Pass
NVNT ax20 5280 Antl -34.81 -27 Pass
NVNT ax20 5320 Antl -34.38 -27 Pass
NVNT ax40 5270 Antl -34.46 -27 Pass
NVNT ax40 5310 Antl -34.66 -27 Pass
NVNT ax80 5290 Antl -34.36 -27 Pass
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